Corner Drive

410031
Repair Parts List

NOTE: 410062 and 410056
hidden from exploded view

NOTE: 410055 not shown
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Corner Drive Repair Parts List (410031)

ITEM# PART # DESCRIPTION Qry ITEM# PART # DESCRIPTION Qry
1 010251 | 1/4” LOCK WASHER 13 29 410058 | FEED DROP COVER 1
2 010252 | 5/16” LOCK WASHER 4 30 410062 | REPACKER TOP HOUSING 1
3 010253 | 3/8” LOCK WASHER 3 31 410063 | REPACKER SIDE HOUSING 1
4 010255 | 1/2” LOCK WASHER 3 32 410064 | ANTI-BACKFEED PLATE 1
5 010426 | 5/16” FLAT WASHER 5 33 410197 | REPACKER WHEEL 1
6 010437 | 1/2” FLAT WASHER 1 34 410349 | FLAT WASHER 1
7 010458 | 5/16” FLAT WASHER 1 35 410413 | 3/4” FIBER WASHER 2
8 010602 | 1/4-20 HEX NUT 13 36 410416 | HUB, SHEAR PIN ASSEMBLY 1
9 010616 | 1/4-20 X 5/8” HEX BOLT 11 37 410417 | 1-1/2” SET COLLAR 1
10 010643 | 5/16-18 X 3/4” HEX BOLT 4 38 410419 | POWER SHOE 1
11 010654 | 5/16-18 X 3” HEX BOLT 1 39 410420 | CHAIN STRIPPER 1
12 010661 | 3/8-16 X 5/8” HEX BOLT 1 40 410425 | FLEXIBLE GREASE TUBE 1
13 010664 | 3/8-16 X 1” HEX BOLT 3 41 410426 | LUBRICATION FITTING 1
14 010944 | 5/16-18 WING NUT 1 42 410431 | 1/4” X 1/4” X 1-1/4” KEY 1
15 011115 | 3/8-16 HEX NUT 1 43 410440 | 5/16-18 X 1/2” THUMB SCREW 1
16 011117 | 1/2-13 HEX NUT 3 44 410444 | REDUCER 1-1/2HP, 60/90/120 FPM 1
17 011416 | #10-24 X 3/8” SELF-TAP SCREW 4 45 410448 | PULLEY, V-BELT, 3/4”ID, 2.55”"0D 1
18 011452 | 5/16-18 X 5/8” CARRIAGE BOLT 1 46 410999 [ 3/16” SHEAR PIN, 10PK 1
19 012268 | 1/2-13 X 2” HEX BOLT 2 47 420006 | MOTOR MOUNT PLATE, LEFT 1
20 012481 | 3/8-16 NYLOCK NUT 2 48 420012 | 3/16” X 3/16” X 1-3/4” KEY 1
22 012744 | 1/4-20 X 5/8” FH SCREW 2 49 420032 | REPACKER WHEEL SHAFT 1
22 012746 | HAIRPIN COTTER PIN 1 50 420080 | CORNER BELT COVER ASSY 1
23 180019 | BLACK CAP-PLUG 1 51 420439 | SNAP RING 1
24 410035 | DRIVE HOUSING ASSEMBLY 1 52 420444 | CORNER DRIVE CENTER POST 1
25 410054 | FEED LEVEL ADJUSTABLE GATE 1 53 421950 | DRIVE SPROCKET ASSEMBLY 1
26 410055 | TROUGH GUIDE 1 54 430086 | CORNER WHEEL ASSEMBLY 1
27 410056 | SPROCKET GUARD 1 55 501441 | 5/16-18 FLANGE NUT 1
28 410057 | CHAIN GUIDE 1
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